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Issued To: 
 
 
 
 
 
 
 
 
 
Sample Description : UPVC PROFILE SAMPLE 
Sample Received Date : 08-01-2025 
Sample Drawn By           : Client 
Specification                : -- 
Test Requested : DENSITY 
Test Method : Refer to Attached Pages. 
Test Result : Refer to Attached Pages.                                                                                                                                                                                             
 
 

SAMPLE PICTURE 

 

  

M/s SIMTA CLEAR COATS PRIVATE LIMITED 
4/56, SOMANPUR ROAD, MUTHUGOUNDENPUDUR POST, 
SULUR, COIMBATORE, TAMIL NADU- 641402 
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I. Mechanical 
               

DENSITY TEST                                                                    Test performed on : 15-01-2025 to 17-01-2025 
Test Method: As per IS 17953 

Test Parameter Result 
  

Density Test , g/cm3 1.48 
  
        

--------------End of Report------------------ 
  

 

  
  Rahul 
  ASSISTANT MANAGER- TESTING 
  _____________________ 
  Authorised Signatory 

 


